
 
 

 

Investigation of a Rotating Hollow Fibre Membrane 

Bioreactor System for Wastewater Treatment 

 

 

Zur Erlangung des akademischen Grades eines 

 

DOKTORS DER INGENIEURWISSENSCHAFTEN (Dr.-Ing.) 

 

von der KIT Fakultät für Bauingenieur-, Geo- und Umweltwissenschaften  

 

 

des Karlsruher Instituts für Technologie (KIT) 

 

genehmigte 

DISSERTATION 

von 

 

Fathul Mahdariza, M.Sc. 

aus Banda Aceh, Indonesien 

 

Tag der mündlichen Prüfung: 26. Juli 2024 

 

Referent: PD Dr.-Ing. Stephan Fuchs 

Korreferent: Prof. Dr.-Ing. Tobias Morck (Universität Kassel) 

 

 

Karlsruhe 2024 



i 
 

Abstract 

 

The biological wastewater treatment by microorganisms represents a pivotal phase in the 
[...]
5. Enhancing Membrane Bioreactor Efficiency: The Impact of Rotating Membrane Modules 

and Aeration Strategies on Transmembrane Pressure .........................................................55 

5.1. Introduction ............................................................................................................55 

5.2. Material and Methods .............................................................................................56 

5.3. Results and Discussions ........................................................................................59 

5.4. Conclusions............................................................................................................65 

5.5. Acknowledgement ..................................................................................................66 

6. General Discussion and Outlook ...................................................................................67 



vi 
 

6.1. Perspectives on Oxygen Transfer ..........................................................................67 

6.2. Perspectives on Membrane Fouling and Maintenance ...........................................70 

6.3. Future Development ...............................................................................................72 

References ...........................................................................................................................74 

Appendix ..............................................................................................................................95 

 

  



vii 
 

List of Figures 

Figure 2.1. Scheme of the CAS system (top) and two different configurations of MBR (bottom), 

adapted from Judd (2011) and Ladewig and Al-Shaeli (2017). ............................................................... 4 

Figure 2.2. Illustrative plot of the desorption and absorption method, adapted from Wagner et al. 

(1998) and Henkel (2010). ....................................................................................................................... 9 

Figure 2.3. Interrelation between factors affecting oxygen transfer in MBR system ............................. 15 

Figure 2.4. Types of membrane blockage, adapted from Radjenović et al. (2008) .............................. 16 

Figure 2.5. The development of fouling over time, adapted from Ladewig and Al-Shaeli (2017) 

according to definition by Judd (2011). ................................................................................................. 18 

Figure 2.6. A Schematic presentation of the three stages in flux decline due to fouling, adapted from 

Abdelrasoul et al. (2013) ....................................................................................................................... 19 

Figure 3.1. Rotatable membrane prototype system with 1,950 horizontally aligned hollow fibres ....... 28 

Figure 3.2. Setup of the pilot plant of the rotatable membrane prototype system ................................ 29 

Figure 3.3. The obtained standard oxygen transfer coefficient values by different specific airflow rates 

and rotational speeds for fine bubble aeration in clean water experiments. ......................................... 32 

Figure 3.4. The effect of cross flow at fine bubble aeration for 1 m3/h .................................................. 33 

Figure 3.5. Standard oxygen transfer coefficient values for fine bubble aeration in activated sludge 

experiments ........................................................................................................................................... 34 

Figure 3.6. Standard aeration efficiency at different specific airflow rates and rotational speeds ........ 36 

Figure 4.1. Rotatable hollow fibre membrane module .......................................................................... 41 

Figure 4.2. Setup of the pilot plant of a rotatable membrane prototype system (Mahdariza et al. 2022)

 ............................................................................................................................................................... 42 

Figure 4.3. Average α-factors for fine bubble aeration at various rotational speed under endogenous 

conditions ............................................................................................................................................... 49 

Figure 4.4. Average α-factors for coarse bubble aeration at various rotational speed under 

endogenous conditions. ......................................................................................................................... 49 

Figure 4.5. Summary of HFV experiments with fine and coarse bubble aeration under endogenous 

conditions and in operation .................................................................................................................... 51 

Figure 4.6. Suspended solids concentration vs. HFV under endogenous conditions and in operation.51 

Figure 5.1. The rotatable HF membrane module. ................................................................................. 57 

Figure 5.2. Setup of the pilot plant. ....................................................................................................... 58 

Figure 5.3. TMP increase across varied filtration to backflush ratios and filtration fluxes..................... 60 



viii 
 

Figure 5.4. TMP increase across varied aeration strategies and membrane rotational speeds 

(Mahdariza et al. 2024). ......................................................................................................................... 61 

Figure 5.5. TMP increase during 48 days operation with membrane rotation and without aeration. .... 63 

Figure 5.6. TMP increase for different sludge temperature. .................................................................. 64 

Figure 6.1. The correlation between HFV (solid holdup) and α-factor for clean water, activated sludge 

and AGS experiments. .......................................................................................................................... 70 

Figure 6.2. HF membrane module following one week of operation (left) and subsequent water 

spraying and CIP cleaning (right) .......................................................................................................... 71 

Figure 6.3. Leakage identification on HF membrane module ............................................................... 72 

Figure 6.4. Potential scale-up for membrane module ........................................................................... 73 

Figure A.1. The residual value curve for the experiment in clean water at rotational speed of 30 rpm 

and airflow rate of 2 m3/h. ...................................................................................................................... 96 

Figure A.2. The course of DO concentration for the experiment in clean water at rotational speed of 30 

rpm and airflow rate of 2 m3/h. .............................................................................................................. 96 

 

  



ix 
 

List of Tables 

Table 2.1. The rate and onset of fouling, as described by Judd (2011) and Du et al. (2020) ............... 17 

Table 3.1. Sludge characteristics for activated sludge experiments at 0 and 50 rpm. .......................... 29 

Table 3.2. Floc sedimentation test for activated sludge experiment. .................................................... 30 

Table 3.3. Improvement of standard oxygen transfer coefficient values due to different rotational 

speeds for fine bubble aeration in clean water experiments. ................................................................ 32 

Table 3.4. Improvement of standard oxygen transfer coefficient values due to different rotational 

speeds for fine bubble aeration in activated sludge experiments ......................................................... 34 

Table 3.5. The obtained α-factors for fine bubble aeration ................................................................... 34 

Table 4.1. Sludge characteristics during one experimental week with 11-13 g/L MLSS concentration 43 

Table 4.2. Sludge characteristics during all experimental weeks .......................................................... 44 

Table 4.3. Coarse bubble experiment results ........................................................................................ 46 

Table 4.4. Fine bubble experiment results ............................................................................................ 47 

Table 4.5. The comparison of obtained α-factors from two different equations .................................... 50 

Table 5.1. The characteristic of sludge and filtrate during experiment.................................................. 59 

Table 5.2. TMP before and after maintenance cleaning (Mahdariza et al. 2024). ................................ 62 

Table 6.1. Results from oxygen transfer experiment on aerobic granular sludge ................................. 69 

Table A.1. The recorded ambient conditions and obtained oxygen transfer values (KLaT) for all 

experiments. .......................................................................................................................................... 97 

Table A.2. The obtained kLa20 value for clean water experiments. ....................................................... 98 

Table A.3. The obtained kLa20 value for activated sludge experiments. ................................................ 98 

Table A.4. The obtained SAE values for all experiments. ..................................................................... 99 

 

  



x 
 

List of Abbreviations 

AGS aerobic granular sludge TSS total suspended solids 

ASP alkali/surfactant/polymer UF ultrafiltration 

BOD biological oxygen demand WWTP wastewater treatment plant 

CAPEX capital expenditure αSAE standard aeration efficiency for 

activated sludge CAS conventional activated sludge  

CB coarse bubble   

CEB chemically enhanced backflush   

CIA cleaning in air   

CIP cleaning in place   

COD chemical oxygen demand   

CP concentration polarization   

EPS extracellular polymeric substances   

F/M food-to-microorganism   

FB fine bubble   

HF MBR hollow fibre membrane bioreactor   

HFV hydrostatic floc volume   

kLa oxygen transfer coefficient   

LMH litres per square meter per hour   

MBR membrane bioreactor   

MC maintenance cleaning   

MCRT mean cell residence time   

MF Microfiltration   

MLSS mixed liquor suspended solids   

MLVSS mixed liquor volatile suspended solids   

OTR oxygen transfer rate   

PE population equivalent   

PES polyether sulfone   

PFAS per- and polyfluoroalkyl substances   

PVDF polyvinylidene difluoride   

SAE standard aeration efficiency   

SBR sequencing batch reactor   

sCOD soluble chemical oxygen demand   

SMP soluble microbial products   

SOTR standard oxygen transfer rate   

SRT solids retention time   

SVI sludge volume index   



1 
 

1. Introduction 

 

The biological wastewater treatment by microorganisms is a crucial phase in the operation of 

wastewater treatment plants (WWTP). A common method employed in the biological treatment 

stage involves the use of suspended biomass, where microorganisms (in the form of 

suspended biomass), wastewater, and air are mixed together in a tank. This mixture is referred 

to as activated sludge. The typical design based on the suspended biomass concept is known 

as the conventional activated sludge (CAS) system. 

The majority of microorganisms in the CAS system require oxygen to degrade pollutants, 

requiring significant energy input to introduce oxygen into the reactor through various aeration 

systems. This energy requirement represents a substantial portion of the operating costs in 

wastewater treatment, accounting for 50% to 60% of the energy consumption of the entire 

wastewater treatment plant (Chen et al. 2022c). In order to meet the oxygen demand of the 

micro-organisms and ensure effective wastewater treatment, while considering the economic 

factor, the optimum design of the aeration system must be achieved through efficient energy 

use.  This is evidenced by numerous studies conducted to enhance energy efficiency using 

various approaches, such as those conducted by Baquero-Rodríguez et al. (2018), Lozano 

Avilés et al. (2019), Muloiwa et al. (2023) and Oulebsir et al. (2020).  

In this context, the aerobic membrane bioreactor (MBR) system has emerged as a promising 

alternative for wastewater applications with limited space, as it eliminates the need for a 

secondary clarifier while achieving high nutrient removal efficiency and biomass retention 

(Judd 2016). Brepols et al. (2008) provided an example of a ratio of two in a comparison of the 

required area between CAS and MBR. Moreover, a number of studies have demonstrated that 

MBR effluent often surpasses CAS systems in terms of quality, particularly in the reduction of 

pollutants such as chemical oxygen demand (COD), ammonium, and suspended solids, 

including challenging substances like pharmaceuticals (Chandrasekeran et al. 2007; 

Sriboonnak et al. 2022; Rahman et al. 2023; Ayyoub et al. 2022; Li et al. 2022). Furthermore, 

the MBR system is capable of operating at higher mixed liquor suspended solids (MLSS) 

concentrations than the CAS system, which reduces the volume of the reactor and the 

production of sludge (Judd 2011). However, this also entails certain drawbacks. Higher MLSS 

concentrations result in increased membrane fouling and a decline of oxygen transfer into the 

sludge (Germain and Stephenson 2005; Lee and Kim 2013).   

This study established a novel concept of rotating hollow fibre (HF) MBR, which was then 

implemented in a pilot-scale membrane module for testing in two different reactors: a batch 

reactor and a continuous flow reactor. The batch reactor was employed for oxygen transfer 



2 
 

experiments without any filtration process. The oxygen transfer experiments were conducted 

on clean water and activated sludge with three different MLSS concentrations. In addition, a 

series of experiments were also conducted on aerobic granular sludge. Meanwhile, the 

continuous flow reactor was employed for experiments in which the membrane module was 

continuously in operation, filtering the wastewater, which in this study was the return sludge 

from biological tanks of a WWTP. 

The central argument of this thesis is based on three peer-reviewed scientific publications 

(Chapters 3, 4 and 5), which present the results and discussions of experiments conducted on 

the aforementioned rotating HF MBR. The primary focus of this study is on the performance of 

the membrane module in addressing two critical issues in MBR systems: oxygen transfer and 

membrane fouling.  

The work presented was conducted in accordance with the following five research objectives: 

1. Evaluate the theoretical development on oxygen transfer and membrane fouling 

within MBR system. 

Two main drawbacks in MBR applications are limited oxygen transfer and enhanced 

membrane fouling, prompting a significant number of studies focused on these issues. 

Various strategies have been proposed by many researchers to optimise the aeration 

system for MBRs and mitigate membrane fouling. Thus, Chapter 2 addresses the 

theoretical background and development to provide perspective on these issues. 

Furthermore, at the beginning of Chapters 3, 4, and 5, a concise literature review is 

provided, which addresses the topic of each chapter. 

2. Determine the impact of the rotational speed of the membrane module, airflow 

rate and aeration type on oxygen transfer. 

The principal concept of the membrane module employed in this study is its rotatable 

feature, which generates a dynamic shear force within the tank. This may result in 

alterations to the behaviour of rising air bubbles during the aeration process. 